.

1 GRAY,

TNT-550
PARTS LIST

0-670-90009

ITEM PART NO.

1 4-801-02012

2 2-441-59003

3 0-205-01006

4 0-203-51002

5 0-203-11701

6 0-203-11900

7 2-480-50023

8 2-801-04001

9 1-232-20005
10 3-801-02003
11 3-801-02004
12 1-441-24001
13 1-441-03001
14 2-480-00006
15 1-400-50000
16 3-480-11022
17 0-200-31620
18 1-202-01600
19 1-801-02018
20 4-801-02011
21 0-235-00005
22 3-480-02002
23 1-204-01903
24 0-203-01200
25 0-204-11201
26 0-275-11001
27 1-275-01019
28 1-232-20001
29 0-200-31207
30 3-801-02013
31 0-203-51200
32 3-800-04001
33 2-312-01008
34 2-801-02014
35 2-202-01900
36 1-230-11000
37 1-204-01401
38 2-391-05001
39 1-390-15001
40 2-310-45010
41 0-204-11600
42 0-203-01600
43 1-480-00007

DESCRIPTION

Top Weldment

Bearing, Base Post

Rivet, 1/4” x 2 5/8” Long
Palnut, 1/4”

Jam Nut, 3/4 - 10 UNC

Jam Nut, 1" - 8 UNC

Saddle

Saddle Pin

Handle Grip, 5/8" x 3 1/2”
Pad Arm, R.H.

Pad Arm, L.H.

Flanged Bearing, 1 1/2" Bore
Bearing, Plain, 1 1/2” Dia.
Wheel, 5" Dia.

Grease Fitting

Caster, 6" Dia.

Capscrew, 5/8 x 5”
Capscrew, Special, 5/8"" x 6 1/2"
Stop Block Weldment

Base Weldment

Cotter Pin, 3/16” x 2" Long
Wheel, 3.50 x 6

Washer, 1”

Nut, 3/8 - 16 UNC
Lockwasher 3/8"

Elbow, 90°, 1/4" NPT, Street
Nipple, 1/4” NPT, 25 7/8 Long
Handle Grip, 7/8"” x 5"
Capscrew, 3/8" x 1 1/4”
Valve Cover

Palnut, 3/8”

Safety Catch Hinge

Control Valve

Release Rod

Bolt, Special, 1" x 5 1/2"
Retaining Ring, 1/2"
Washer, 1/2”

Cup

Wiper Ring, 10” Piston
Piston

Lockwasher, 3/8"

Nut, 5/8”

Wheel and Grease Fitting Assy.
(Includes Items 14 and 15)

Serial Number 4572 and Under Has a 9" Diameter Cylinder
Serial Number 1-10,000 and Up Has a 10"’ Cylinder

Cylinder Kit for 9” Cylinder

(4572 and Below) Part # 8-801-01016

Cylinder Kit for 10" Cylinder

(1-10,000 and Up) Part # 8-801-01017

QUANTITY
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